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This follow-up guidance is supplemental to the ABECMA U.S. Prescribing Information (USPI).
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Guidance on Managing Cytokine Release Syndrome (CRS)
Identify CRS based on clinical presentation. Evaluate for and tfreat other causes of fever, hypoxia, and hypotension.
If CRS is suspected, manage according fo the recommendations in Table 1.

Patients who experience CRS should be closely monitored for cardiac and organ function until resolution of symptoms.
Consider antiseizure prophylaxis with levetiracetam in patients who experience CRS.

Patients who experience Grade 2 or higher CRS (e.g., hypotension not responsive to fluids, or hypoxia requiring
supplemental oxygenation) should be monitored with continuous cardiac telemetry and pulse oximetry.

For severe or life-threatening CRS, consider intensive care unit level monitoring and supportive therapy.

For CRS refractory to first line interventions such as tocilizumab or tocilizumalb and corticosteroids, consider alternate
freatment options (i.e.. higher corticosteroid dose, alternative anti-cytokine agents, anti-T cell therapies). Refractory
CRS is characterized by fevers, end-organ toxicity (e.g.. hypoxia, hypotension) not improving within 12 hours of first line
interventions, or development of hemophagocytic lymphohistiocytosis/macrophage activation syndrome (HLH/MAS)

If concurrent neurologic toxicity is suspected during CRS, administer:

+ Corticosteroids according to the more aggressive intervention based on the CRS and neurologic foxicity grades in
Tables 1 and 2

+ Tocilizumab according to the CRS grade in Table 1

+ Antiseizure medication according fo the neurologic toxicity in Table 2

Please see Table 1: CRS Grading and Management Guidance on the next page.
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Table 1: CRS Grading and Management Guidance

CRS Grade*
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Tocilizumab? Corticosteroids*

Grade 1

Symptoms require symptomatic
treatment only (e.g., fever, nausea,
fatigue, headache, myalgia, malaise).

Consider dexamethasone
10 mg IV every 24 hours.

If onset 72 hours or more after infusion, treat symptomatically.

If onset less than 72 hours after infusion, consider tocilizumab 8 mg/kg
IV over 1 hour (not to exceed 800 mg).

Grade 2

Symptoms require and respond to
moderate intervention.

Oxygen requirement less than 40%
FiO, or hypotension responsive to
ﬂuiﬁs, or low dose of 1 vasopressor, or
Grade 2 organ toxicity.

Consider dexamethasone
10 mg IV every 12 to 24 hours.

Administer tocilizumab 8 mg/kg IV over 1 hour (not fo exceed 800 mg).

Repeat tocilizumab every 8 hours as needed if not responsive to
intravenous fluids or increasing supplemental oxygen.

Limit to a maximum of 3 doses in a 24-hour period; maximum total of
4 doses.

If no improvement within 24 hours or rapid progression, repeat tocilizumab and escalate dose and
frequency of dexamethasone (20 mg IV every 6 o 12 hours).

If no improvement within 24 hours or continued rapid progression, switch to methylprednisolone
2 mg/kg followed by 2 mg/kg divided 4 times per day.

After 2 doses of tocilizumab, consider alternative anti-cytokine agents.
Do not exceed 3 doses of tocilizumab in 24 hours, or 4 doses in total.

Grade 3

Symptoms require and respond to
aggressive intervention.

Fever, oxygen requirement greater than
or equal to 40% FiQ,, or hypotension
requiring high-dose or multiple
vasopressors, or Grade 3 organ toxicity
or Grade 4 fransaminitis.

Administer dexamethasone

Per Grade 2. 10 mg IV every 12 hours.

If no improvement within 24 hours or rapid progression, repeat tocilizumab and escalate dose and
frequency of dexamethasone (20 mg IV every 6 o 12 hours).

If no improvement within 24 hours or continued rapid progression, switch to methylprednisolone
2 mg/kg followed by 2 mg/kg divided 4 times per day.

After 2 doses of tocilizumab, consider alternative anti-cytokine agents.
Do not exceed 3 doses of tocilizumab in 24 hours, or 4 doses in total.

Grade 4

Life-threatening symptoms.

Requirements for ventilator support,
continuous veno-venous hemodialysis
(CVVHD), or Grade 4 organ toxicity
(excluding transaminitis).

Administer dexamethasone

Per Grade 2. 20 mg IV every 6 hours.

After 2 doses of tocilizumab, consider alternative anti-cytokine agents. Do not exceed 3 doses of
tocilizumab in 24 hours, or 4 doses in total.

If no improvement within 24 hours, consider methylprednisolone (1-2 g, repeat every 24 hours if needed;
taper as clinically indicated) or other anti-T cell therapies.

Fi0,=fraction of inspired oxygen; IV=intravenous.
*Lee criteria for grading CRS (Lee et al, 2014).!

Refer fo tocilizumab Prescribing Information for details.

#If corticosteroids are initiated, continue corticosteroids for at least 3 doses, and taper over a maximum of 7 days.
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Guidance on Managing Neurologic Toxicities [ { ]

Monitor patients for signs or symptoms of neurologic toxicities (Table 2). Rule out other causes of

neurologic signs or symptoms. Provide infensive care supportive therapy for severe or life-threatening
neurologic toxicities. If neurologic foxicity is suspected, manage according to the recommendations in Table 2.
If concurrent CRS is suspected during the neurologic foxicity event, administer:

« Corticosteroids according fo the more aggressive infervention based on the CRS and neurologic toxicity grades
in Tables 1 and 2

+ Tocilizumab according to CRS grade in Table 1
* Antiseizure medication according to neurologic toxicity in Table 2

Table 2: Neurologic Toxicities Grading and Management Guidance

Neurologic Toxicity
Grade*

Grade 1

Corticosteroids and Antiseizure Medications

Start non-sedating, antiseizure medicines (e.g., levetiracetam) for seizure prophylaxis.
If 72 hours or more after infusion, observe patient.
If less than 72 hours after infusion, consider dexamethasone 10 mg IV every 12 to 24 hours for 2 to 3 days.

Grade 2

Start non-sedating, antiseizure medicines (e.g., levetiracetam) for seizure prophylaxis.

Start dexamethasone 10 mg IV every 12 hours for 2 to 3 days, or longer for persistent symptoms. Consider taper for a total
steroid exposure of greater than 3 days. Steroids are not recommended for isolated Grade 2 headaches.

If no improvement after 24 hours or worsening of neurologic toxicity, increase the dose and/or frequency of dexamethasone
up to a maximum of 20 mg IV every 6 hours.

Grade 3

Start non-sedating, antiseizure medicines (e.g., levetiracetam) for seizure prophylaxis.
Start dexamethasone 10 to 20 mg IV every 6 to 12 hours. Steroids are not recommended for isolated Grade 3 headaches.

If no improvement after 24 hours or worsening of neurologic toxicity, escalate to methylprednisolone (2 mg/kg loading
dose, followed by 2 mg/kg divided into 4 times a day; taper within 7 days).

If cerebral edema is suspected, consider hyperventilation and hyperosmolar therapy. Give high-dose methylprednisolone
(1-2 g, repeat every 24 hours if needed; taper as clinically indicated) and cyclophosphamide 1.5 g/m?.

Grade 4

Start non-sedating, antiseizure medicines (e.g., levetiracetam) for seizure prophylaxis.
Start dexamethasone 20 mg IV every 6 hours.

If no improvement after 24 hours or worsening of neurologic toxicity, escalate to high-dose methylprednisolone
(1-2 g, repeated every 24 hours if needed; taper as clinically indicated).

If cerebral edema is suspected, consider hyperventilation and hyperosmolar therapy. Give high-dose methylprednisolone
(1-2 g, repeat every 24 hours if needed; taper as clinically indicated), and cyclophosphamide 1.5 g/m?2.

*NCI CTCAE criteria for grading neurologic foxicities version 4.03.2

References: 1. Lee DW, Gardner R, Porter DL, et al. Current concepts in the diagnosis and management of cytokine release syndrome. Blood. 2014;124:188-195.
2. National Institutes of Health, National Cancer Institute. Common Terminology Criteria for Adverse Events (CTCAE). Version 4.03. Bethesda, MD: National Institutes of Health;
2009. Revised June 2010. NIH publication 09-5410.

Please see full Prescribing Information, including Boxed Warning and Medication Guide.
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